

# CE TEST CERTIFICATE

FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

BOD-09-02-18-01

**Product:** EGGER-laminate floor covering with following structures:

Structure ST9	Structure ST40	Structure ST53	Structure ST61
Structure ST23	Structure ST41	Structure ST54	Structure ST91
Structure ST24	Structure ST42	Structure ST55	

**Customer:** EGGER Retail Products GmbH & Co. KG, Im Kissen 19, 59929 Brilon

**Order / Test method:** Determination of the slippery resistance according to EN 13893

**Test report:** 279003

**Test result:**

Variant	Estimated sliding $\mu$ according to EN 13893	Classification according to EN 14041
Structure ST9	0,50	DS
Structure ST23	0,54	DS
Structure ST24	0,44	DS
Structure ST40	0,43	DS
Structure ST41	0,54	DS
Structure ST42	0,49	DS
Structure ST53	0,50	DS
Structure ST54	0,47	DS
Structure ST55	0,49	DS
Structure ST61	0,50	DS
Structure ST91	0,48	DS

The tested 11 laminate floor coverings structures are fulfilling the requirements of the class DS ( $\mu \geq 0,3$ ) according to EN 14041.

Dresden, 18.02.2009



Head of laboratory




Engineer in charge